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	HARRY HYNES MEMORIAL HOSPICE

Hospice Center Admission Orders

	Wichita:  313 S Market St (316) 265-9441 800 767-4965
	Hospice Center at Via Christi: 929 N St Francis (316) 261-3131


IPU ADMISSION ORDERS: (Page 1 of 2)

	Patient Name________________________________________

Patient Number P___________ DOB______________________

RM#__________     Admit Date____________________
Primary Diagnosis______________________________________________ 
	Allergies

________________________________________________________
________________________________________________________
________________________________________________________



Admit to Harry Hynes Memorial Hospice Center (HHMHC) HHMH Medical Director to follow.


 FORMCHECKBOX 
  Allow natural death (DNR)

· Diet as tolerated.

· Activity as tolerated.

· Artificial tears for dry eyes, artificial saliva for dry mouth/comfort, or saline spray for dry nose, schedule BID routinely as soon as needed.   Skin and wound care using HHMH protocols

· RN/LPN or patient may administer medications as ordered. 
· RN/LPN may insert an indwelling foley catheter, or apply condom catheter, if patient is unable to void or when incontinence becomes problematic for skin care or caregiving.  Replace indwelling catheter no less than q 4 weeks or PRN.  Catheter may be irrigated with sterile H2O PRN.  May use lidocaine jelly 2%, prior to catheter insertion.

· O2 @ 2-6 L per nc or 2-10 L per oximizer for dyspnea/comfort.  May titrate for patient comfort.

· May oral/tracheal suction PRN for increased secretions.

· Central line maintenance per HHMH protocol.

ROUTINE MEDICATIONS FOR SYMPTOM MANAGEMENT:

When initiating medications with ranges start with the lowest dose and re-evaluate in 30 minutes. If no improvement, repeat lowest dose.  Call physician if still no improvement in 60 minutes.  Maintain patient at lowest effective dose. 
1. AGITATION/DELIRIUM
· Haloperidol (Haldol) 0.5-2 mg PO/SL/SQ/IM q 1 hr PRN severe agitation/delirium.  Change to q 4 hr PRN as soon as agitation/delirium is decreased/controlled and at dismissal. 

· Chlorpromazine (Thorazine) 10-25mg PO/SL/SQ/IM q 2 hrs PRN agitation/delirium. Change to q 6 hr PRN as soon as agitation/delirium is decreased/controlled and at dismissal.  
2. ANXIETY:
· Lorazepam (Ativan) 0.25-0.5mg PO/SL/SQ q 4 hrs PRN anxiety, sleep.

3. BLADDER SPASM:
· Oxybutynin (Ditropan) 5 mg PO QID PRN for bladder spasms.

4. BOWEL REGIMEN:
· RN/LPN may check for impaction and remove if indicated and tolerated. 

· Senna S 1-4 tablets PO BID constipation

· Bisacodyl (Dulcolax) suppository PR PRN constipation.

· Phospho-soda (Fleet) enemas PRN constipation.

· PEG (Miralax) 17 g BID if above fail.  
	Date and Time Ordered

______________________________
	Verbal Order Received from
          ___________________________________________

Print Name of Physician and Credentials
	Verbal Order Received by
_________________________________

Name of Nurse and Credentials

	Date___________________________ Physician Signature(include credentials)________________________________________________
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	HARRY HYNES MEMORIAL HOSPICE

Hospice Center Admission Orders

	Wichita:  313 S Market St (316) 265-9441 800 767-4965
	Hospice Center at Via Christi: 929 N St Francis (316) 261-3131



IPU ADMISSION ORDERS CONTINUED: (Page 2 of 2)           

	Patient Name________________________________________

Patient Number P___________ DOB______________________

RM#__________     Admit Date____________________
Primary Diagnosis______________________________________________ 
	Allergies

________________________________________________________
________________________________________________________

________________________________________________________



5. CANDIDIASIS:
· Fluconazole (Diflucan) 200mg PO day 1 then 100mg q day x 4 days for thrush.

· Clotrimizole 10 mg tab dissolve in cheek 5 times a day for 5 days.  
6. COUGH:
· Guaifenesin DM (Robitussin DM) syrup 10ml PO q 4 hrs PRN cough.

7. DIARRHEA:
· Diphen/Atropine (Lomotil) 2.5mg/0.025mg, 2 tabs PO now, then 1 tab after each loose stool PRN, not to exceed 8 tabs per 24 hours. May crush and add to small amount of water.
8. DISCOMFORT/PAIN:
· Acetaminophen (Tylenol) 500-1000mg PO or 650 mg PR q 4 hrs PRN.  (Not to exceed 3 gm/24hrs) pain/discomfort.

· Morphine Sulfate Solution (Roxanol) 2.5-5mg PO/SL q 2 hr PRN pain.  
· Oxyfast 2.5-5mg PO/SL q 2 hr PRN pain (only if allergic to morphine) 
9. DYSPNEA; 
· Albuterol/Ipratropium Bromide (Proventil/Atrovent) unit dose per nebulizer q 1hr PRN SOA. 
· Morphine Sulfate Solution (Roxanol) 2.5-5mg PO/SL q 2 hr PRN.  
· Lorazepam (Ativan) 0.25 PO/SL/SQ q 4 hrs PRN anxiety related to shortness of air.
· Oxyfast 2.5-5mg PO/SL q 2 hr PRN pain (only if allergic to morphine)
10. INDIGESTION:
· Aluminum Hydroxide 15-30cc PO q 4 hrs PRN. (Or antacid of patients choice) 
11. NAUSEA/VOMITING:

· Prochlorperazine (Compazine) 10 mg PO or 25 mg PR q 4 hrs PRN for nausea/vomiting.

· Haloperidol (Haldol) 0.5-1mg PO/SL/SQ/IM/IV q 4 hrs PRN for nausea/vomiting.  
12. PRURITIS:

· Hydroxyzine (Atarax) 10-20mg PO q 4 hrs PRN itching.  
13. SECRETIONS:

· Glycopyrrolate (Robinul) 0.2mg-0.4mg SQ q 1 hr PRN (NTE 1.2mg/24 hrs) or 1-2mg SL q 4 hrs PRN
	Date and Time Ordered

_________________________________
	Verbal Order Received from
______________________________________________

Print Name of Physician and Credentials
	Verbal Order Received by
_________________________________

Name of Nurse and Credentials

	Date___________________________ Physician Signature(include credentials)________________________________________________
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